GENERAL SUPERINTENDENT RECOMMENDATIONS
FOR THE MARCH 21, 2018 MEETING

A. BIDS. A listing of the bids received during the months of
December 2017 and February 2018 is included in the following
report. A brief summary is attached for your review,

Ttem 1 - R-038-2018 - FURNISHING STANDARD 4” AND 5” FIRE
HYDRANT REPAIR PARTS - REQ. NO.
YW18-0004

Ttem 2 - R-039-2018 - CONTRACT 1404 - ALGIERS WATER
PURIFICATION PLANT IMPROVEMENTS
PROJECT

Item 3 - R-028-2018 - CONTRACT 5240 - DRAINAGE SYSTEM
SUPPORT PUMP REPAIR DPS 4 C/D/E
PROJECT

Ttem 4 - R-014-2018 - CONTRACT 30106 - REHABILITATION OF

BIO-REACTOR TRAIN #4 AT THE EAST BANK
WASTEWATER TREATMENT PLANT



GENERAL SUPERINTENDENT RECOMMENDATIONS
REPORT OF FINAL ACCEPTANCE TO BE
[...]
completed in 2016. The rehab on Boiler 1 started in early 2017 and should be completed in 2017.
Additional boiler piping is scheduled for repair and replacement. This project will occur once all the
boilers are rehabbed and operational. Contract 3070 is about to go out to bid, and it includes a large

BLACK & VEATCH | Facilities Evaluation ~ Operation, Maintenance, and Reconstruction 15



16

REPORT ON OPERATIONS FOR 2016 | Sewerage and Water Board of New Orleans

portion of work to burners, fuel skids, all boilers except for two, additional metering to assist with
data collection and monitoring (tie in to SCADA for power house as well as the major pumping
stations such as Oak Street). Additionally, a new boiler water treatment system will be added to
help reduce chemical dosing required to the boilers.

A 200 psi high pressure natural gas line supplies fuel for the 15 MW 60 cycle, dual fuel generator
turbine package (Turbine 6) and the existing Turbine 5. The 15 MW, 60 Hz generator facility
supplements the commercial power available from Entergy to provide power redundancy and
continued service in the event of a commercial power loss due to storms, hurricanes, etc. The
generator serves the majority of the plant and raw water intake stations and provides additional
drainage station capacity.

Two steam-driven distribution pumps are located at the power plant. Pump A rehabilitation was
completed in March 2014 and Pump B was completed at the end of 2015. Pump B was tested in
2016. Both are in service and working well. The Claiborne Pumping Station, which consists of four
water distribution pumps (two 60 Hz drive and two 25 Hz drive), and the Panola Station, which
consists of two pumping units (each with a 25 and 60 Hz motor), are usually adequate (with 100
percent redundancy) for pumping finished water to the distribution network. The 25 Hz pump at
Panola Station has been converted to operate on both 25 and 60 Hz power for more pumping
operation redundancy. The water hammer program will provide the replacement of equipment and
associated valves at the Panola, A and B pump room and Claiborne pumping stations. Two elevated
tanks are being installed to provide surge protection to the distribution system. These projects are
currently in construction. SELA project completion is holding up work on the Claiborne project
(largely due to road work).

Storm-proofing projects for critical SWBNO facilities, including the power buildings, were recently
completed by USACE. Improvements for the power buildings included reinforcing the walls, roofing,
doors, and windows. Additional damage-related work from Katrina primarily includes valve
replacement and repair to electrical components and controls. Related items for the water pumping
and power unit are in various stages of design or construction. Additional projects include
replacement of the diesel storage tank with two new above-ground tanks that have a total capacity
of 250,000 gallons. This project is currently under construction. A new fuel day tank was installed
in early 2017 including concrete foundation work for the new storage tanks.

The water pumping and power unit has 75 employees, which is required for continued operations
of the water, sewerage, and drainage systems that require staffing 24 hours per day, 7 days a week.
Given the current levels of staffing, overtime is required to cover all the necessary areas within the
pumping and power unit. In addition, approximately 18 senior operators or supervisors are set to
retire in five years or less. Retirement was mentioned as the main staffing problem in this
department, especially at higher pay levels, such as turbine and boiler operations positions.
Additional staff will be hired and trained to fill the vacancies due to retirement. A high level
manager within power and pumping retired in 2017. His replacement was transferred from
engineering into the department to assist with technical FEMA contracts, technical questions
related to the equipment, as well as managing and advocating for the staff within this department.
This new manager is going through all the training manuals to assist with training lower leve] staff

JANUARY 2018



Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2016

11
|
|
|
‘l
.

to help make the replacement of higher level staff from retirement a smoother transition. Training
for Turbine 6 will be conducted to help staff using the newer equipment and assist with the turbine.

Central Control

The Central Control Power Dispatching Department {Central Control) is primarily responsible for
the delivery of an adequate supply of board-generated electrical power, the continuous monitoring
of the operational status of all electrical switchgear, and the testing of related electrical feeders and
equipment. This department is also responsible for verifying and enforcing the board's safety
clearance procedures and associated clearances within the power distribution system. In addition,
this department monitors local and regional weather to provide advance warning of storms, which
could affect power generation requirements for the drainage and sewerage systems. Coordination
of various power supplies, including alternative backup power supplies such as diesel generators
and frequency changers, also comprise part of this department'’s responsibilities. The Central
Control plays a vital role in many emergency operational situations. Serving as a hub of
communications, Central Control informs the board's management and senior level staff of changes
in conditions that will affect the board's ability to provide adequate sewerage, water, and drainage
services. Central Control provides valuable information during emergencies such as hurricanes,
floods, freezes, etc. to the Office of Emergency Preparedness through established board protocols.
Lack of staffing continues to be a major issue for this department.

SEWAGE TREATMENT PLANTS

Operations and maintenance activities of both plants have been contracted to Veolia Water. A
representative of the SWBNO oversees the contract operator. This representative works for the
Operations Department, which is within the SWBNO. Both treatment plants were operational at the
time of the site visits and were meeting the discharge limits according to treatment plant personnel.
Veolia will continue to be the contract operator for the next eight years.

East Bank Sewage Treatment Plant

The East Bank Plant has a treatment capacity of 122 mgd (dry weather). The plant is receiving
approximately 95 mgd of flow. In 2016, average flow for the plant was 96.46 mgd, which was
greater than the 2015 average of 94.07 mgd. The treatment facilities at the plant include bar
screens, grit removal, a pure oxygen activated sludge system, final clarification, and disinfection.
The solids generated during sewage treatment are thickened, dewatered (using belt filter presses),
and finally incinerated. A new sludge dryer is currently under design as an alternative sludge
treatment system to supplement the existing fluid bed incinerator (FBI).

BLACK & VEATCH | Facilities Evaluation — Operation, Maintenance, and Reconstruction 17



18

REPORT ON OPERATIONS FOR 2016 | Sewerage and Water Board of New Orleans

Clarifier 2 Rehab Incinerator Wet Scrubber

Figure 3 - East Bank Sewage Treatment Plant

The following items summarize the improvements that will be or have recently been performed at
the East Bank Plant:

B Reactor 1 was not placed online in 2016 due to issues with the mixers and was offline during the
site visit. Rehab of Reactor 4 will start in 2017, which includes installation of the mixers.

# Lower Explosive Limit (LEL) sensors were installed in the reactors to monitor explosive gases
along its automated valves to make the process safe to operate. This work was completed in
2016. The LEL sensors are currently not tied into SCADA but will be in 2017.

B There is no automation for the mechanical rake on the bar screens and raking must be conducted
manually at regular intervals. A project to install automated rakes with controls is being
performed in house and was completed in 2016 with startup in 2017.

B A temporary, above-ground replacement line is being used to return sludge from the return
activated sludge pump stations to the influent channel. The permanent repair design was
completed and awarded in 2015. The construction was completed in early 2016 and RAS Pumps
6 and 9 are currently tied into the line. RAS Pumps 7 and 8 were tied into the line in 2016 The
scum arm on the secondary clarifiers was not in operation at the time of the field visit; however,
the plant operator indicated that the clarifiers needed additional steel repairs and that the repair
will be included as part of that project when it goes out to bid in 2016.

@ The operator noted the liquid oxygen (LOX) tank is near the end of its useful life. High purity
oxygen system components appeared in good condition. A new LOX tank was installed in 2016.

m Effluent pumps appeared to be in fair condition. The operator noted that there have been
difficulties keeping these pumps operating reliably due to electrical system issues. The electrical
system is being evaluated and will likely require upgrades to increase the reliability of the
effluent pumps. A 2400 V effluent pump electrical distribution system, a switchgear, and VFDs
started construction phase in 2016.

i The FBI wet scrubber was replaced in 2016.

JANUARY 2018



Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2016

B A new waste pump in the south pump house was added in 2016 to satisfy the EPA’s request for
pump redundancy.

W Clarifier 2 rehabilitation was ongoing in 2016 and scheduled to be completed in mid-2017.
Clarifier 6 will be next to be rehabbed once Clarifier 2 is back online.

® Replacement of the vacuum swing absorption (VSA) oxygen system equipment (blowers, motors)
is currently being solicited for quotes by the contract operator. The equipment is on order and
_ should be completed in 2017.

The average influent Total Suspended Solids (TSS) and Biological Oxygen Demand (BOD)
concentrations for 2016 were approximately 140 milligrams per liter (mg/L) and 94mg/L,
respectively. Effluent quality has been adequate over the last year, with an average effluent TSS
concentration of 10.8 mg/L and an average effluent BOD concentration of 16.0 mg/L. One permit
violations occurred in 2016. One fecal coliform maximum day limit violations occurred in June
2016. The fecal violations in June 2015 were due to an operator error during sample collection and
not due to improper disinfection. This facility’s permit expired three years ago and a renewal was
sent to LDEQ on time. SWBNO is in communication with LDEQ and is awaiting a draft permit to
review and accept.

West Bank Sewage Treatment Plant

The West Bank Plant has a treatment capacity of 20 mgd (dry weather). The plant is currently
receiving approximately 8 mgd of flow. The West Bank Treatment Facility consists of bar screens,
primary clarifiers, trickling filters, final clarifiers, and chlorine disinfection. Primary and secondary
solids are co-thickened in a gravity thickener and hauled to the East Bank Facility for incineration.

New Sodium Hypochlorite Metering Pumps New Clarifier Scum Boxes

Figure 4 - West Bank Sewage Treatment Plant

BLACK & VEATCH | Facilities Evaluation — Operation, Maintenance, and Reconstruction 19



20

REPORT ON OPERATIONS FOR 2016 | Sewerage and Water Board of New Orleans

The following items summarize the improvements that will be made or have recently been made at
the West Bank Plant:

B Bar Screens 3 and 4 are operational. Bar Screen 3 was recently rehabbed and does not work in
automatic timer mode. The operator has to manually start a cycle at the screen. Bar Screens 1 and
2 were offline. Bar Screen 1 is going to be pulled out and replaced with a new screen in 2017. The
operator noted that the level system, which triggers the bar screens to cycle, is not operational.

B Three grit pumps were replaced in 2016 and are working well.
B Aerated Grit Basin 2 was cleaned in 2016.
= Rehab on the West Primary Clarifier was completed in 2016 and it was painted in 2016.

B The Central Primary Clarifier was offline during the site visit, the center well repairs were not
conducted in 2016 as planned, and the scum boxes were added to the West Primary Clarifier in
2016 and to the Central Primary Clarifier in early 2017.

B Main Collection Basin Pump 3 had impeller replacements and rehabilitation work completed in
2016. Main Collection Basin Pumps 1 and 2 will be rehabbed later this year.

B The drive motor for the arms on the trickling filters is currently inoperable and operates based
on hydraulics; however, treatment is still acceptable. The operator noted that the bearings for the
arm for Trickling Filter 2 will be replaced to get the arm operational again.

B At the time of the visit in 2016, the SCADA was reloaded and operational. Minor upgrades to the
system were completed in late 2016.

W Influent flow meter is currently not operational. The meter was replaced in 2016.
B A sludge pump on the East Primary Clarifier was replaced in 2016.

B The auto transfer switch installation started in 2016 and is ongoing. A project to convert gas
chlorine to sodium hypochlorite was completed in 2016. The system is currently not tied into
SCADA and that work is ongoing.

W The operator noted a few maintenance repairs were done to the following lines in 2016 due to
leaks: fresh water line, old headwork line, and an underground PVC chlorine line. The lines were
all repaired.

The monthly average TSS and BOD influent concentrations for 2016 were approximately 115 and
105 mg/L, respectively. The monthly average effluent TSS and BOD concentrations for 2016 were
approximately 13.1 and 8.0 mg/L, respectively. The average flow for 2016 was 10.3 mgd, which is
slightly higher than in 2015, which was 9.1 mgd. For 2016, this plant has met or exceeded all
permitted effluent limits.

SEWERAGE AND DRAINAGE PUMPING STATIONS

Site assessments of the DPSs and sanitary sewer lift stations (SLSs) at both the east bank and west
bank of New Orleans were conducted from May 4 to May 11, 2017. A Black & Veatch operations
specialist was present for the inspections conducted with a Julien Engineering representative and
SWBNO staff on May 4, 2017. The observation report and accompanying table details the
operational status of each SLS and DPS across New Orleans. Pumps that were not turned on at the

JANUARY 2018



Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2016

time of the observations were deemed to be either “in service” or “out of service” based on
direction from sewerage and water board supervisors or pump station operators. Refer to the
tables in the Appendix.

Many SLSs are slated to be demolished and rebuilt, including Station 1, Shorewood Station, Weber
Station, and others. These stations are older and many are below ground with an above ground
steel and concrete access hatch. New stations will be constructed with similar layouts to the
recently rebuilt stations such as Lake Forest Pumping Station and Bullard Pumping Station, which
are above ground concrete and steel stations with below ground self-priming pumps in lieu of
centrifugal pumps. Sewerage and water board is also in the process of installing emergency
discharge connections to older above ground stations.

All significant DPS construction projects have been completed within the last few years.
Maintenance and repair of pumps, screens and generators are the only items planned for the DPSs
at this time. Pumps at several DPSs have been out of service and awaiting repair without a change
in status over the last few years. There were a few instances where new issues including pumps out
of service or broken screens were noted during this year’s assessment. The majority of items noted
were carry overs from previous year’s reports. The pending repairs are deemed non-priority due to